l

DEUTZ J& FAHR

PARTS MANUAL

TOPLINER 8XL
COMBINE

PRINTED BY :
heavy-equipmentmanual.com



TOPLINER 8XL

CAB

OPERATING PLATFORM
DRIVING SEAT ...ttt sttt ettt ettt et st e bttt eb et s ot e b et ebe e s ot e h e e et e eb et oot e s et ea bt ehe e oot e s et ea bt ebs e eh e satea st et e eh et s ot e st at e ebe e oot e s bt e et e ebe e et e na s e bt ebe e et e saten bt ean e e st e satenbneaneeneeeane 4G.13.20000
OPERATING PLATFORM STAIRCASE 4G.13.20000
STEERING COLUMNIL ...ttt ettt ettt sttt ettt ettt ehe e st e s a ettt et e e s ut et e a st eh e e satea b e et e eh e e s ot e b e et e ebe e e ot e bt e et e ebe e oot e s atea bt eae e et e satem bt eas e et e s et e s eat e ebe e e ot e nateab e eb et et e natem bt eun e et e satenbeenne 4G.13.20000
DRIVER'S SEAT ...ttt ettt et ettt ettt et e st et e ae e eh e e s at et e e eh et s ot et at e eb et e ot e bt et e ehe e S ot e s bt e at e ebe e et e satem bt eas e et satem bt eab e ehe e s ot e bt eat e ebe e st e s e teab e ebe e et e satem bt ean e et e sabebeean e 4G.13.20000
SPEED CHANGE ELEMENTS ...ttt ettt ettt ettt ettt ettt e b e st e bt et eh et sat e b et e eh et s ot e bt et e eb et st e bt et e ebe e oot e sa e e et ea et eh e e s ue e ot e et ee e e sue e ot eae e ebeesatea b easeeneesatembenaneebeesatenne 4G.13.20000
HYDRAULIC BRAKING SYSTEM. ...ttt ettt sttt sttt sttt et e st st ettt et e e s ae st be e et e e s at st e ae e eh e e se e et sateab et se e et satea bt e oa e e s b s et ea bt e et e e sae e et e se e eb e e sateabenaneebeesat e benaneeneeeaee 4G.13.20000
PARKING BRAKE ...ttt ettt et ettt st e b et e b et st e bt s et ettt et e e be st e et ot e e s ueea b e et eh e e s at oot e ae e eh e e s at e st et e eh et s ot e st et e ebe e st e bt eab e ebe e et e e nateabenae e ebeesatembenaneeneesaeenne 4G.13.20000

DRIVER'S CAB
CAB FRAME / WINDSCREEN. ...ttt ettt sttt s h e et sh bt et s h e eb e e st b e e st ea b eh e e be s st st et ea bt she bt ee e s he bt et e shea bt eaeeh e eb e oh b bt et ea b eb e et ea st 10 et eh s e s he bt ee e sheab e e bt sb e et e ehbbe et satebeenteneeneen 4G.14.20000
CAB SIDE WINDOWS ... .ottt ettt et ettt e s ae et a et eb e st e oo s atta bt e se e oot satea bt e ee e et s et ea bt se e e ae satea b et ee e e s ue sob e be e et e e sueea bt et eh e e sat e abeas e eb e e se e et sat et e e sa e e b sanenbeenee 4G.14.20000
CAB MIRROR SUPPORT......ccoeiiiitiitetteet ettt ettt sttt sttt et s e sttt et sae st a et eh e s at et at e eb et s ot e bt eat e eh et oot e sa e et e eh et et e satem bt ae e eh e sat e a bt et e eh et s ot e b e eat e ebe e et e satea bt eueeeatesatenbeeaneeneesatenne 4G.14.20000
DRIVER'S CAB WINDSCREEN WIPER ...ttt st ettt sttt se e oo s ettt se e e s et et cat e et e s ate bt eat e e st e s o te b s cet e se e e ot bseateese e eabesaseabeese e et sasembeesae e b sanenne 4G.14.20000
DRIVER'S CAB ROOF ...ttt ettt ettt et et sttt et et sttt ee e s ae st be e et e s ae st s a sttt se e oo sa s ta bt e se e oot sateab et ee e e abe sateab et se e et satea bt e sa e e b sat et et eaeesbe sanenbeesaeeneesabenuneaneens 4G.14.20000

DRIVER'S CAB ROOF / FAN 4G.14.20000
HEADLAMP COMPONENTS ...ttt ettt ettt et sttt e st st sbs et se e et s atea bt e ee e et sateab et ea e e s bt s et e be e et e e s ae oo bt ae e eb e e ne e oo b satea bt e se e e b sateab et ea e e s ue sabeabe e ebeesut e mbeae e ebeesatebenaneeneeeaee 16037017.A




TOPLINER 8XL

Section: CAB Ref: 4G.13.20000
DRIVING SEAT

Fig. P/n QTY Name

Notes:

[TOPLINER 8XL]

1 16042700 1 plate

2 16004430 1 platform

3 16046798 1 platform

4 01138843 8 screw m 10 x 30

5 01107165 10 washer 10.5

6 06209768 14 nut m 10, d985

7 01112429 8 screw m 10 x 30, d933
8 06515741 4 bearing block

9 06518458 2 bracket

10 06240287 4 rubber mount @ 14/ @ 40 x 40
11 06515740 4 bushing 20x57

12 06214206 4 washer 13.2

13 01111545 4 screw m12x90 d931
14 06209769 8 nut m 12, d985

15 01112529 2 screw m 12 x 30, d933
16 01102801 2 washer 12

17 06214210 2 washer 13 x 40 x 5.0, zn
18 16005057 1 lining

19 01114357 6 nut m 6, d985

20 01107158 2 washer 6.6, d125

21 04340474 1 plug

22 01103316 8 screwm 6 p.1.0x 16
26 01102797 4 washer 6, d128

27 06214189 4 washer 6.4

28 01102800 4 washer 10.2

29 16024736 1 shaker coating

30 16025125 1 plate

31 16025121 1 plate

32 16024784 1 hinge

33 01136951 6 screw

34 16024787 1 plate

35 01105512 6 screw am 4x12 d84
36 06203320 1 rope 3 mm

43 16043950 1 lining

44 16043967 1 plate

45 16044627 1 hook

46 06253194 2 hook

47 06264206 2 roll pin

48 01103999 2 screw m5x16 d933

49 01107089 2 washer 5.3 12
50 06209765 2 nut m 5, d985



TOPLINER 8XL

Section: CAB Ref: 4G.13.20000
DRIVING SEAT

Fig. P/n QTY Name

51 16044628 1 shaker coating

2/2



TOPLINER 8XL
Section: CAB
OPERATING PLATFORM STAIRCASE

Ref: 4G.13.20000

Fig. P/n QTY Name

Notes:

[TOPLINER 8XL]

1 16046755 1 climbing steps

2 16040500 1 slewing ring

3 01112429 14 screw m 10 x 30, d933

4 06209768 10 nut m 10, d985

5 01102800 4 washer 10.2

6 16046763 2 rubber plate

7 16041128 1 foot board

8 16038751 1 small plate dx/rh/re
R

8.1 16038747 1 small plate sx/Il/1i
L

9 16041116 2 small plate

10 01102799 8 washer 8, d128

11 01112350 8 screw m 8 x 35

12 16047004 1 platform

13 16047089 1 handrail

14 16046766 1 workshop tool

15 06260676 2 rubber

16 16046772 1 rod

17 06215539 1 spring

18 01138981 1 screw m8x25

19 01107600 1 nut bm 8 d439

20 16046798 1 platform

21 01112451 1 screw m 10 p.1.5 x 45

22 06214197 washer 10.5

23 16048915 1 cover

24 01105501 1 screw m4 x 6

25 01102795 1 ring 4.3

26 01122072 1 split pin 5x32 d94

27 06215811 1 silent-block

28 01112350 1 screw m 8 x 35

29 01102799 1 washer 8, d128

30 06214192 1 washer 8.4

1/1



TOPLINER 8XL

Section: CAB Ref: 4G.13.20000
STEERING COLUMN
Fig. P/n QTY Name
Notes:
[TOPLINER 8XL]
1 16046210 1 steering column
G 1-43
2 16048609 1 steering wheel
3 16048610 1 knob
4 16048611 1 cap
g2 5 16043004 1 index
=0 6 04411512.4 1 start device
i 7 16048612 1 resistance
8 16048613 1 cigar lighter
38+ 9 16048614 1 switch
10 16048615 1 ashtray
11 16048616 1 warning light
37 12 16048617 2 switch
13 16048618 1 switch
S 3% 14 16041614 support
<35 15 04402859 1 canopy
16 16048619 1 switch
17 16029740 casing
18 01102918 lamp w5/1,2 w
19 16048620 1 graphical symbol
3 SUPPL. HEADLIGHT
20 16048621 1 graphical symbol
HAZARD WARNING LIGHT UNIT
EL 21 16043159 1 index
N MOTOR
SPEED ADJUSTING
22 16048622 1 graphical symbol
HEADLIGHT
ABOVE / BELOW
23 16048623 1 graphical symbol
WORKING SPOTLIGHT
24 16048624 1 guard
25 16048625 1 cable harness
G 25-27
26 16048626 diode
27 16048627 resistance
29 16048628 1 lever
30 16048629 1 pedal
31 16048630 1 spring
32 06209768 1 nut m 10, d985 12
33 16048631 1 tube



TOPLINER 8XL

Section: CAB Ref: 4G.13.20000
STEERING COLUMN
Fig. P/n QTY Name
34 16048632 4 circlip jv 35
35 16048633 1 lock washer
36 16048634 1 bearing
37 16048635 1 tube
38 01118328 1 key
39 16048636 1 flat washer
40 16048637 1 rubber
2 41 01107121 1 washer 19x34x3
C%f’:" 42 01138932 1 nutm 18 p.1.5
L0 43 04418435 key
Q3%
39
384"
3?7
3%
8235

2/2



Section: CAB
DRIVER'S SEAT

TOPLINER 8XL

Ref: 4G.13.20000

Fig. P/n

QTY

Name

Notes:
POSNR.1-6 NOTINSTALLED

7 16026569
8 04424479
9 04418264
10 04418284 .4
11 04418263
12 16031515
13 04401402.4
14 04418241
15 04401404.4
16 06527000
17 06526998
18 06526996
19 04418242
20 04402579

e b b e e e e e e e e

[TOPLINER 8XL]

driver's seat
G7-15

support

backrest

armrest

padding

guard M 5650

seat springs

shock absorber M 5650
compressor M 5650
cable harness
electric cable
electric cable
actuator

tube

1/1



TOPLINER 8XL

Section: CAB Ref: 4G.13.20000
SPEED CHANGE ELEMENTS
Fig. P/n QTY Name
Notes:
[TOPLINER 8XL]
1 16048722 1 cylinder
2 16048723 1 cylinder
3 16045930 1 console
4 01107117 2 washer 17
5 01106458 2 split pin 4 x 40
6 16045934 1 lever
7 06546349 1 screw m 12 x 45 10.9
8 01125801 1 nut m12 d934-10
9 16045924 1 console
10 06214280 2 washer 13 x 24 x 2.5
11 01106458 2 split pin 4 x 40
12 16045929 1 plate
13 16037056 2 position sensor
14 16013959 2 lever
15 01123747 2 screw m 5 p.0.8 x 25
16 06209765 8 nut m 5, d985
17 01124044 4 screw m 5 p.0.8 x 25
18 01140498 4 washer 5.3
19 01137531 4 joint as 8
20 01112803 2 nut m 5, d934
21 01144462 2 nut m 5, d934
22 16013960 2 rod L=mm 138 /m 5
23 16048724 1 valve body
24 16048725 8 threaded joint

X112
24.1 16048726 9 threaded joint

X23
25 16048727 flexible hose 8/6x3300
25.1 16048728 flexible hose 8/6x850

26 16040679 1 distr. box



TOPLINER 8XL

Section: CAB Ref: 4G.13.20000

HYDRAULIC BRAKING SYSTEM

Fig. P/n QTY Name

Notes:

[TOPLINER 8XL]

1 06548503 2 brake pump

2 06529516 2 gasket

3 04305837 1 pipe fitting 6, d128

4 16010346 sub-assy parts

5 01112322 4 screw m 8 p.1.25 x 20

6 01104944 4 nut m 8, d985

10 06209768 2 nut m 10, d985

11 06255056 2 flexible hose 13x520
130 MM

12 06260979 1 pipe fitting

13 06255056 1 flexible hose 13x520
500 MM

14 04305837 1 pipe fitting 6, d128

15 06259303 1 flexible hose 13x60

16 06261124 2 small tank

17 01103316 4 screwm 6 p.1.0x 16

18 01102797 7 washer 6, d128

19 06214189 2 washer 6.4

20 04320519 1 tube

21 06261155 1 small mesh

22 01126749 2 nutm 10

23 01120912 2 ball joint

24 06214973 2 stop 10x20

25 06296733 1 pedal sx/Ih/li

26 06261078 1 pedal

27 01138942 2 nut bm10 d439

28 06208998 2 pin m10x16-45h

29 01136464 2 nutm 16

30 06285219 2 small plate

31 06214216 2 washer 17

32 06246795 4 bushing PVC

33 16003254 2 brake lever

34 06215539 2 spring

35 01120692 2 grease gun am 6

36 06260963 1 rod 25x286

37 01112418 4 screw m 10 x 25, d933

38 06209768 4 nut m 10, d985

39 16003238 1 tube

40 16003247 1 tube

41 16003241 1 tube 12

42 06536974 3 pipe fitting



